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Altken Labaratores Lid, Castlehill Hounse, Bank 51, Slaman

20

Prant Date: 09/03,/20

10:17 AM

Template: Ral3

SITE !

Robroyston North, M505

Job Number M-
Exp.Point :BH S32.%
DEPTH,
Description:

505

1.20
Brown gravelly sandy clay

m.

SPECIMEN/STAGE No: 1
CELL PRESSURES =
WEIGHT OF SPECIMEN

DIAMETER OF SPECIMEN

HEIGHT OF SPECIMEN=

WT.of WET SAMPLE+TIN =

WT.of DRY SAMPLE +TIN

WT.of TIN

LOAD FACTOR

10X
3325
a4
203
22

714
42.4
3891

PRESSURE ZERO = 1

g

200

3

400 kN/m?
gms.
m.m.
m.m.
gms.
gms.
gms.
MN/Div.

a Div.

SPEC,./STAGENe: 1

WATER CONI . =
BULK DENSITY =
NRY DENSITY =
CELL PRESSURES =
SHEAR STRENGTH =
STRAIN at FAILURE =
RATE at STRAIN =
MEMBRANE TYPE =

16.2
217

1.87
100

84
8
2

200
106
11
2

Standard Latex — 0.5mm, thick.

AVERAGE SHEAR STHENGTH =

APPARENT COHESBION =

AMGLE of SHR. RESISTANCE =

3
9% dry weight
Ma/m?*
Ma/m#*
400 kNfm#
119 KM/m*
21 %

2 Shfmin.

103 kiNfm*®
69 kiN/m*®
G Degrees

READ AFEA I‘:.-‘iF—:.l‘I.IN STRAIN PROVING HI;;F'G DAL APPLIED LOAD DEVIATOR STRESS
No cm= | % mm Divs. kiM KNfm#
i 7543 0 §

1| 7618 1.0 P 5 (.16 21

2| 788L%| 2.0 4 12 .43 56

3| 77Tal 3.0 B 16 0.59 5

4| ves52| 3.8 B =21 0.78 100

5| ra34| 49 ]| 25 0,94 118

6| Bo?| 58 12 28 1.08 137

Tl B1o2| &89 14 a3 1.25 164

8| s188| 7.8 16 a0 1.37 167

gl sz277| 8.8 18 40 1.49 180
10| nas7| 98 20 44 1.684 166
11| a4B80] 108 22 46 1.80 213
12| 8554|118 24 50 1,84 215
13| BeB1| 128 26 52 1.92 221
14| avs50)| 138 28 53 1.96 223
15| aa51]| 148 30 53 1.86 221
16| Bass| 158 a2 55 2,03 22t
17| ao@o | 167 a4 58 2.0 208
18| o189 | 17.7 a6 57 2.1 230
19| az80 | 187 a8 58 2,15 2az
20| wags | 19.¥ 40 59 2.14 233
21| 95.11 | 207

]

DEVIATOR STRESS(kN/m

STRESS / STRAIN PLOT

MOHR CIRCLES

" Checked &
Approved

30 ——— —
2830 — —_— :
B
paii
it g
g
200 - B e —
i
i
19— =t Pl
i}
i
L] - - . e L= =]
m
; &
Lo --
b}
0 i
o0 o (LR 160 200 250
- STRAIN (%)
l FAILLR
20% Sirain
||
|
il
PLASTI G\ DR HE a0 MRE D
: COMME NTS:
7.0 Prepared by : Vertical Exfrusion Heamewseing.
o afimm Diameter Multi—stage test — (one specimean)

in accordance with
BS EN ISO 17892: Part8

G ==
5 - = PR
fl_'_[::]-\
!Lr a |- -
=
-
tr 8 i
i@
(TH|
"
0, | !
<
i
1 —]— _._,_...;;’..1.‘!—_.&‘—___ - H_R"a_ i
7] x
U VN \
(3.0 1.0 20 30 4.0 5.0 .00
) PRINCIPAL STRESSES (<N/m?*100)
Gkt QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

Robroyston North., M505

Ailken
Laboratories
Limited
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Prant Time:

Template: R303

Job Number M —:
Exp.Point :BH 3238

DEPTH

Description :

505

3.00

m.

Grey gravelly sandy clay

SPEC./ STAGE No: 1 2 3
WATER CONT. = 11.5 % dry weigh!
BULK DENSITY = 2.23 Mafm®
DAY DENSITY = 2.00 Malm?

GELL PRESSURES = 100 200 400 kiN/m?

SPECIMEN/STAGE No : 1
CELL PRESSURES = 1o

WEIGHT OF SPECIMEN = 2as0
DIAMETER OF SPECIMEN = a3

HEIGHT OF SPECIMEN=12a

WT.of WET SAMPLE+TIN = so6
WT.of DRY SAMPLE+TIN = 540

WT.of TIN = aa
LOAD FACTOR = as.
PRESSURE ZERO = 1

2
200

3 SHEAR STRENGTH= 161 229 288 kN/m?
400 kNfm? STRAIN at FAILURE = 7 12 21 %
gms. RATE of STHAIN = 2 2 2 %/min.
m.r. MEMBRANE TYPE = Standard Latex — 0.5mm . thick.
m.m.
gms. AVERAGE SHEAR STHENGTH = 226 kN/m?
gms.
gms. APPARENT COHESION = 97 kNfm?2
N/Div. ANGLE of SHA. RESISTANCE = 17 Degrees
3 Div.

= —- — STRESS /STRAIN PLOT
REAL AFEA IFleb"UN STRAN PROVEG RING DAL APPLIED LOAD DEVIATOR STRESS g E B e ! e
M cm2 ;'—6 mm | Divs, Hf*_«._l kN/m2
54.11 Q
1] saB68| 1.0 2 12 0.43 79
2| 5522 2.0 4 i 0.82 149 e - -
3| s5580| 30 B ao 1.13 203 ﬁﬂﬁﬁ
4| 5838| 4.0 B| 36 1.37 243 @i
5| ssg8| 6.1 0| 41 1.66 274 ﬁE“ ” L aft )
6| 5760 6.1 12| 48 1.76 aus =
7| sa22| 7.1 14| 49 1.88 392 £ #
8| saps| 81 16 56 il b a50 E' k it
9! sg52| 9.1 18 fi2 2.35 394 72 BT S —— | L
10| s0.19| 101 20 66 2 5D 416 % 3
11| s0B7| 11.1 22 70 265 437 —
12| 6157 121 24 74 2,82 457 N 1
e o | — ol = i . = T
13| s228| 131 26 a0 483 O I
i4| 6302| 141 28 Hi 503 —
15| s377| 152 a0 BG 509 £ i
16| 6a454| 162 az a2 5a0 TTET 0 [ U - b s g e e
17| 6532 172 a4 04 545 (]
18| 66.13 3 i ]
19| BB8E6
20| 6780 1w —m — — == e
21| 88B7|
nE— e . J = .
MDHH CIHC LES 0 ] 10 IS0 200 250
= = — —= = STRAIN (%)
EILL_JBL—;
- = ) . T |
G - ] = _ 20% Strain
6-\
[
£
o = s =% —
E
7
X, 4 B ) |
it
u] =
= A A | S il il
e R ' - e Ty
i o N
e ™y
E .-"'"'HFF i l‘v-{’f’ -\\ -
I = ’ et e ——- - = = .
i v d !
ff;_:;f74 ) S ——
_'_,_,.,-'—"
Y /’/ / N S \_" = PLASTIC \-BREEHERGENPROLENG
i .. el Rﬂ ) N COMMENTS:
0.0 10 2.0 3.0 4.0 5.0 6.0 7.0 80 9.0 100 1.0 Prepared by : Vertical Extrusion | Remeusidiag.
PRINCIPAL STRESSES (KN/m2 * 100) N aamm Diameter Multi— stage test — [one specimen)
Originater QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
BS EN I1SO 17892: Part8 P Laboratories
" Checked Limited




Heouse, Bank 5¢, Slamanan, F
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.
4
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rint Date:

P

10:33 AM

—
Lime&s

lemplate: KSUS

Job NumberM—: 505

Exp.Point :BHS 349

DEPTH:: 3.00
Description :

m.

Grey gravelly sandy clay

SPECIMEN/STAGE No: 1
CELL PRESSURES = 1w
WEIGHT OF SPECIMEN = 2az4

DIAMETER OF SPECIMEN = a4

HEIGHT OF SPECIMEN= 197
WT.of WET SAMPLE+TIN = 548
WT.of DRY SAMPLE+TIN = 495

WT.of TIN = a2as
LOAD FACTOR = 3a.1
PRESSURE ZERO = 1

2

3

200 400

e 3

kMN/m=
gms.
mMLIm.
m.m.
gms.
gms.
gms.
N/Div.
Div.

READ STRAIN | PROVING HNG DIAL

APPLIED LOAD

“DEVIATOR STRESS

SPEC./STAGE No: 1 2 3
WATER GCONT. = 11.8 ot dry weight
BULK DENSITY = 2.13 Mag/m?
DRY DENSTY =  1.90 Ma/m?
CELL PHESSURES = 100 200 400 k/m=
SHEARSTRENGTH= 157 197 210 kM/m=
STRAIN at FAILURE = i 11 17 B4
AATE of STHAIN = 2 2 2 stimin
MEMBRANE TYPE = Standard Latox — 0.5mm . thick.
AVERAGE SHEAR STRENGTH = 188 KMN/m*
APPARENT COHESION= 130 KMN/m?
ANGLE of SHA. HESISTANCE = 8 Degress

STRESS / STRAIN PLOT

HFEA Hln — e —— L
Mo cm® | % mm [Divs. kN kM/m®
3 5542 0 )
1| 5589 1.0 : i5 0.55 o8
2| s8¢ 20 i 21 0.78 138 -
3| s7.16| 3.0 6| 2o 1.09 1o " | maf -?E%ﬁ— B
4| sz76| 4.1 gl as 1.33 230 H
5| saaa| 5.1 10| 40 1.52 261 & ki
6| 5901| 61 12| 44 1.68 205 E i
7| sose| 7.1 14| ag 1.88 315 ‘E, #
8| so32| 8.1 16 53 1.09 aa 5 B
9| so9g| 9.1 18 57 2.15 353 o) &
10| s188| 102 20 61 2.3 374 % "
11| s2a38| 112 22 G5 2 .48 305 p—
12| 6311|122 24 67 2 50 307 g it
13| 63B4) 132 26 70 262 410 A . s . o -
14| saBo| 14.2 28 71 2.66 412 — B
15| 65237 | 152 a0 73 2,74 418 i3
16| 6617 | 1682 3z 74 2,74 420 E *
17| 6soal 17.3 34 75 282 420 0O
18| 6¥v81| 183 36 75 2.02 415 o fg——— L= | |
19| s866| 193 3B 76 2.85 416
20| Bask4| 203 40 77 2.84 416
21| 7042|213 75 282 400
D C_ C LE : 5 0 ___"_Il'.'l'l I"; 2nn 280
g — i A 1H ? = STRAIN {“u)
I FAILURE
G = Y . gz vk
L 20% Shrain
.
{'1_
£ — -
=
LE
il 3 — - — e
L
" B I
% il 7 O P =g P B )
5 e ‘T/—}EF‘L—”_ b 4 M\“m\
BN o | \\\ e —
o Pl r_’_f \ / =t iz \\__ emen I
/ / \ ! PLASTIC HRRH-HEGO-MRO-HNG
" I _ = I : \ COMMENTS:
0.0 1.0 20 3.0 4.0 8.0 6.0 0 B0 8.0 Prepared by : Vertical Exfrusion WHe-mewidifeg:
_ PRINCIPAL STHESSES (KN/m2 * 100} oy g4mm Diameter Multi— stage test — (one specimen)
O riginator QUICK UNDRAINED TRIAXIAL COMPRESSION TES]
in accordance with Aitken
BS EN ISO 17892: Part8 . | Laboralories
ZENS e ' ' ) ' Limited

" Checked &

Approved

Robroyston North. M505




Altken Laberatenes Lid, Tastlehill Hanes, Bank 8t, Slamanan, FX13EZ

ant Date: Q8032020

o AaM

P
Ll R

tolimet

Prn

Sl1ES Robroyston North. M505

SPEG. [ STAGE No: 1 s 3
Job Number M—: 505
Exp.Point .BHS33x WATER CONT. = 20.4 % dry weight
DEPTH: 1.20 m. BULK DENSITY = 2.04 Mgfm?
Description : Mottled brown gravelly sandy clay DRY DENSITY = 1.70 Maim?
- B - CELL PRESSURES = 100 200 400  kNjm?®
SPECIMEN/STAGE No: 1 2 3 SHEARSTRENGTH= 35 70 113  kNim?
CELL PRESSURES = oo 2m0 400 kN/m? STRAIN at FAILURE = 3 I %
' WE IGHT OF SPECIMEN = 3114 gms. RATE of STHAIN = 2 2 2 %/min,
DIAMETER OF SPECIMEN = oarg m.m. MEMBRANE TYPE = Standard Latex — 0.5mm, thick.
HEIGHT OF SPECIMEN= =202 m.m.
WT.of WET SAMPLE+TIN = s&70 gms. AVERAGE SHEAHSTRENGTH = 73 kNim?
WT .of DRY SAMPLE+TIN = 564 gms.
WT.of TIN = acs gms. APPARENT COHESION = 11 KNm 2
LOAD FACTOR = an.1 N/Div. ANGLE of 8HR. BESISTANCE = 12 Degrees
- ~ PRESSURE ZERO = 1 2 3 Div. L - ==" - _
— — e STRESS / STRAIN PLOT
AEAD AFEA BTAAIN| STRAN | PROVING HMNG DIAL APPLIED LOAL DEVIATOR STRESS - A== i T P e
| No em? | % mm _ Divs. kN ~ kiN/m? _
75.42 O
1| 7607 | 1.0 2 5 0.16 21 5
| 2| 76.84| 2.0 al 11 0.39 51 g
'[ 3| 7762| 30 6| 18 0.55 71 " | il |
4| 7842 4.0 3] 18 0.63 80 i
5| 7024 | 4.8 10 22 0.78 99 o
6| soo7| 509 12 26 0.494 17 E &
7| soe2| 60 14 a 1.13 140 E &
8| si70| 7.9 16 33 1.17 143 A | - ) .
9| s2ea| B.9 18 a7 1.33 1681 (3] a8
10| sass| 09 20 41 1.49 178 o
11| 8451 | 108 22 44 1.60 180 -
i ; i . ) 15 &
12 | 8545|119 24 47 172 g e
13| 86.43 | 129 26 49 1.80 208 o i P ——
14 | av.42| 138 28 51 1.88 215 I
15| @8.44 | 148 30 52 .92 217 % &
16 | 89.47 | 168 az 53 1 218 0 -
17 | 90.54 | 1648 34 54 220 (]
18| 9163|178 a6 50 222 vl L g
19| gz.74 | 188 an 56 223
20| 9388|198 40 57 225
i &
o 5 prealll b o il
MDHH ClHC LES 0. B0 100 150 200 250
i = — — —— STRAIN (%)
FAILURE
! E—— AR S e
_20%Sirain
)
=
=
(= - = e, e
=z
s
73
)
L]
e 2 — e . e -
;im
i )
L1 -
I o=
L ——— . ] P [ . S = |
, e S
P _,7':‘_'”"' ~ N PLASTIC \ BRHHE-GO-MRO-HMNE
s A |4 _ \ _____ N COMMENTS:
0.0 1.0 2.0 3.0 4.0 6.0 6.0 7.0 Prepared by ; Vertical Extrusion | Hemaskdiag.
B PRINCIPAL STRESSES KN/m=2*100) a8mm Diameter Multi—stage test —(one specimen)
0 rginato QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
E BSEN ISO 17892: Part8 | Laboratories
Checked = =t Limited
— Robroyston North. M505




RS0

Altken Laboratones Ltd, Castlehll Honee, Bank St, Slamanan, FK: 357

15/03/2020

Prani Date:

Template:

Sl T Robroyston North. M505
SPEC./STAGE No: 1 2 3
Job Number M—: 505
Exp.Point . BHS330A, WATER CONT. = 11.3 % dry welght
DEPTH: .3.00 m. BULK DENSITY = 2.17 Ma/m?
Description:  Grey gravelly sandy clay DRY DENSITY = 1.95 Mg/m?
- CELL PRESSURES = 100 200 400 ki/m =
SPECIMEN/STAGE No: 1 s & SHEARSTRENGTH= 132 173 209  kN/m2
CELL PRESSURES = 1m 200 400 kN/m? STRAIN at FALURE = 6 10 25 %,
WEIGHT OF SPECIMEN = 1392 gms. RATE of STRAIN = 2 2 2 %min.
DIAMETER OF SPECIMEN = rzs m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN = 154 m.m.
WT.of WET SAMPLE+TIN = &30 gms. AVERAGE SHEAR STRENGTH = 171 kN/m=
WT.of DRY SAMPLE+TIN = swo gms.
WT.of TIN = 428 gms. APPARENT COHESION = 92 kN/m2
LOAD FACTOR = a1 N/Div. ANGLE of SHR. RESISTANCE = 11 Degrees
PRESSURE ZERO = 1 2 a Div.
- - e STRESS /STRAIN PLCT
READ AFEA BTRAIN| STRAN PROVNG RING DAL APPLIED LOAD DEVIATOR STHESS e i
Mo cm? | % mm Divs. kN KNfm=
41,50 0
1| 4| 1.2 2 8 0.27 65
2| 4270 | 2.8 4 16 0.59 a7
3| 43271 | 38 6| 23 0.86 199 o — ot ammﬂ;;;ﬂﬂﬁ
41 4386 | 5.2 gl =28 1.08 241 & i
5] ad44t| B.5 10| 3t 1A 264 S a
G| 45 10| 7.8 12 35 1.28 2HE E,, gﬂ
7| 4574 | 9.1 14 as 1.45 316 §
8| 4640 | 104 16 43 1.60 345 5wl ... B g (——
9| 4708 | 11.7 18 46 1,68 as7 ﬂ 8
13.0 20 49 1.80 are or &
14.3 o 50 1.84 ara = "
)
158 24 |- 51 1.68 3u s
16.8 26 53 1.96 a9 D L SO [P T e WY b
18.1 28 b5 2.03 4131
19.4 30 57 2,11 409 <
20.7 a2 54 2,15 410 E "
22.0 34 B0 2.2 418 [
233 46 B1 227 418 | — e— B et
24 5 48 62 2,31 418
259 40 63 2,35 418 ™
uﬂ_ - e i -¥ul ey . i
MDHH CIHC LES o ] LErL] () 20 AnE 300
e e —————— e — STRAIN (%)
FALURE
’ B E T ——
___ #0% Strain
'EI‘ & 3 h - ~ —-
(i Bl
¥
-
54— T I— = e s ol ama
2
]
(0 =
Ll 3 |— = SRS e = = s
[E X
|_
[D = .
% =] - — ﬁﬁ{::u_ 2 LAY D ST | e L L T _— K -
W - o o e T ‘ - ‘\
o _.f;-:-“ﬁ H?( k" '
_,_.—o—'—"'_'_r:__ = i I‘\l o
| i ST = .____./ BT Sl s i s sl e e =yl
,f; /”_ % % \\\ : LLASTIG BRITTLE | GOMREME-
/ k". / !
| SR A . N A | h___ COMMENTS:
a0 1.0 2.0 340 4.0 5.0 6.0 7.0 8.0 9.0 Prepared by | Vertical Extrusion \ Besrewsag.
o S PRINCIPAL STH_[__':"::"SES (KNfm2 * 100) u 7amm Diameter Multi— stage test - ([one specimen)
Olriginatar QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
n BS EN ISO 17892: Part8 — Laboralories
Checked & Limited
gl Robroyston North. M505
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Template: RS0

Robroyston North, M505
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SPEC. ) STAGE Mo : 1 2 3
ob Number M—: 505
Exp.Point . BHSZ22] WATERCONI. = 16.2 o dry weight
DEPTH: 1.20 m. BULK DENSITY = 1.97 Mag/m?
Description : Grey gravelly sandy clay S DAY DENSITY = 1.69 Mg/m?
R - CELL PRESSURES = 100 200 400 kifm2
SPECIMEN/STAGE No : 1 2 3 SHEAHSTRENGTH= 60 90 145  kN/m?®
CELL PRESSURES = 1w 200 4w kN/me STRAIN at FAILURE = 5 9 21 %
WEIGHT OF SPECIMEN = azua gms. RATE of STRAIN = 2 2 2 s/min,
DIAMETER OF SPECIMEN = 12 m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN= 2 m.m.
WT.of WET SAMPLE+TIN = s5e gms. AVEHAGE SHEAR STRENGTH = 98  kN/m*
WT. of DRY SAMPLE+TIN = 515 gms.
WT.of TIN = 424 gms. APPARENT COMESION = 26 kN/m?2
LOAD FACTOR = ag.i N/Div. ANGLE of S8HR. RESISTANCE = 13 Degrees
PRESSURE ZERO = 1 2 3 Div. L B S
- = STRESS / STRAIN PLOT
READ AFEA BTRAN] STRAIN PROVNG RING DAL APPLIED LOAD DEVIATOR STHESS ki - el _ =
Nao cm* o mim Dil.l’_::;. KM karnd
B101 )
11 8182 | 1.0 2 11 .39 a8
2| 25| 2.0 4 16 0.59 71 310 CaR [T a—— e
3| saso| a0 6| 20 0.74 89 mmﬂﬂ
4| 8436 | 4.0 Bl 24 0.90 107 g
5| as24| 5O 0] 27 1.02 119 & ! 8
6| 8614 | 6.0 12 31 1.13 132 E W = HET
7| a706| 6.9 14 a5 1.29 148 E
8| sanpo| 7.9 16 ag 1.45 164 E ]
9| aass| 8.9 18 43 1.60 180 L4 BT = i
10| saoa| oo 20 45 1.64 183 % ok
11| soo4 | 108 22 50 1.84 202 —
12| a106| 110 24 54 1.99 217 2 J ﬂ_
13| vap1| 129 26 59 2.19 235 o C e T e e
14| 94p8 | 138 28 62 2.31 245 I "
15| 9518 149 a0 65 2,42 055 % #
16| 9630 | 159 a2 68 .54 oo4| T w i [ = S | —
17| 8745|1649 a4 70 262 264 (@ )
18| o883 2.7 2
19| sa83
20110107 M=l Tl B
| 2110234 |
....... b N N 3
MOH H CIHC LES 0 50 [0 150 S 250
=— — e = —= STRAIN (%)
FAILURE
5 — _— -]
_ 20%Stain
8
* 4 B o il =
E
z
£ = £ I
n
18!
1
|._
[D -~ = —3 e e p— = e i
553 |
in - b
1 = s s /// = x\
p— - / PLASTIC | R COMIGLNE
i F A 11 | COMMENTS:
0o 1.0 2.0 3.0 4.0 5.0 6.0 7.0 #.0 Prepared by ¢ Vertical Extrusion \Eemoulding—
PRINCIPAL. STRESSES (KNfm?2 * 100) | 102mm Diam eter Multi— stage test— (one specimen)

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

in accordance with
BS EN ISO 17892; Part8

Robroyston North. M505

Aitken
Laboralories
Limited
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Job NumberM—: 505

Exp.Point .BHS2331

DEPTH : 3.00
Description :

m.

Robroyston North. M505

SPECIMEN/STAGE No: 1+ 2 3

CELL PRESSURES = 100 200 400 kN/m2
WEIGHT OF SPECIMEN = zaa2 gms.
DIAMETER OF SPECIMEN = &4 m.m.
HEIGHT OF SPECIMEN=1as m.m.
WT.of WET SAMPLE+TIN = 648 gms.
WT.of DRY SAMPLE+TIN = &8¢ gms.
WT.of TIN = 417 gms,

LOAD FACTOR = aa.1 N/Div.
PRESSURE ZERO = 1 2 3 Div.

SPEG, STAGE Mo ] 2 3
WATER CONI. = 10,5 o4 dry weight
BULK DENSITY = 2.26 Mo/m?
DRY DENSITY = 2.0 Maim?
CELL PRESSURES = 100 200 400 kM/m?
SHEAR STRENGTH = 234 273 283 kh/me
STRAIN at FAILURLE = g 13 12 uf
RATE of STHAIN = 2 2 2 abfmin.
MEMBBRANE TYPE = Standard Latex — 0.8mm. thick.
AVERAGE SHEAR STRENGTH = 263 kM/m=
APPARENT COHESION= 198 kM/m2
ANGLE of SHH. RESISTANGE = a8 Degrees

FeAD | AFEA BTRAN] STRAIN | PROVING ANG DIAL APPLED LOAD | DEVIATOR STHESS |
Na cm2 | % mim Divs. kM 3 KMfm=
5542 0
1| s598| 10 2 12 0.43 77
2| ses56| 20 4| ez 0.82 145
3| 5715 3.0 6| a2 1.21 212
4| 5778 4D B| 41 1.56 271
5| 5B37| 51 i0| 48 1.84 315
6| sBo8| &1 12| 56 2.15 a65
7| o3l 7.1 14| @2 2.9 400
8| sozg| 81 16| &8 2.62 435
9| soss| 9.1 18| T4 2.85 A6
10| 6164 10.1 20 78 2.097 4872
11| 8234|111 27 a3 3.7 508
12| 8306| 121 24 87 3.32 La7
13| 6a7e| 131 26 ai 3.48 B8
14| 6455] 14.1 28 93 3.5 545
15] 6531] 182 3o a5 3.60 551
16| 66.10( 1682 az ar 3,68 55G
17| seat1| 172 34 100 3,79 567
18| g7ral 182 a6 1o 4.83 513
19| 6e5a| 192 a8 102 a.87 G4
20| 5045 202 40 103 3.91 563
x 3.91 556

STRESS / STRAIN PLOT

? = B gl
— O - = : B .
(=
0
k .

o e - = . " ] L
E
z
£ 4 1
[
]
L]
FE : . I, il -
L S g
L e -] e - i A
8} //f / 7\ \
# ; \ \
1 L 1 ) !
/ \ \
00 10 20 30 40 B0 60 70 80 90 100
I--. — e __|_:_H|N(:||’Pf._l__ STFEE?'H_E?‘ES ﬂﬂrlqjmr‘:gg} .

O rigi nator

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

g — - —
B & 5
i
mm "
i
S . 5 ...E. o R
-
&
tg‘ #
f K E - - — —
=<
L i
e8]
L
s B
i_- S0 — o —
0y
o it
24
E 20— ﬂ; —-— -— -
-
L
= #
] - T P ———— — _——=—
i
o | (S S R
0.0 5 100 150 200 250
STRAIN (%)
FAILURE
_ 20%Sfrain
- PLASTIC Y BRE=FH-E0MRENE
— COMMENTS:
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"QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with
BS EN ISO 17892: Part8

Robroyston North. M505

SPEC./ STAGE No: 1 2 3
Job Number M—: 505
Exp.Point .BHS232 WATER CONT. = 24.9 % dry weight
DEPTH: 1.20 m. BULK DENSITY = 1.97 Ma/m?®
| Description : Mottled brown gravelly sandy clay o DRY DENSIHY = 1.58 Mey/m?
B o - CELL PAESSURES = 100 200 400 kNfm2
SPECIMEN/STAGE No: 1 2 3 SHEARSTHENGTH = 41 55 65  kN/m?2
CELL PRESSURES = 100 200 400 kN/m? STRAIN at FAILURE = 9 14 21 9%
WEIGHT OF SPECIMEN = 1156 gms. AATE of STRAIN = 5 2 2 9/min.
DIAMETER OF SPECIMEN = 101 m.m. MEMBRANE TYPE = Standard Latex — 0.Amm. thick,
HEIGHT OF SPECIMEN= =02 m.m.
WT.of WET SAMPLE+TIN = s7s gms. AVERAGE SHEAR STHENGTH = 54 kN/m?
WT.of DRY SAMPLE+TIN = 4w gms.
WT.of TIN = 425 gms. APPARENT COHESION= 34  kN/m?
LOAD FACTOR = 8.83 N/ Div. ANGLE of SHR. RESISTANCE = Degrees
PRESSURE ZERO = 3 7T @D - - - |
) = i e Iy 0e2 S5TRESS [ STRAIN PLOT
BEAL AFEA BTRAIN| STHAIN PROVMNG BRNGDIAL APPLIED LOMND DEVIATOR STRESS e P g — it
s ] _ cm? % g mrm I:'Ji'-.rs. k_N __kN:'_rr_ﬁ_‘e___
7058 0
11 Bo.3a | 1.0 2 10 0,06 #
2| B1.19 | 2.0 4| 20 0.15 18 .
3| Beo2 | 30 6| a2 0.26 a1 L
4| sz287 | 4.0 a 42 0.34 42 B
5| 8374 | 5.0 10| 58 0.47 56 o .
6| BaBe | BO 12 £ 0.54 64 g
7| ass2 | 6.9 14| 72 0.61 71 < " ‘ﬂfﬂf— =5
8| Be44 | 1.9 16| &1 0,689 B0 ‘}; &
9| 87393 | 89 18| 85 0.72 B3 & 2
10| 88.35 | 9.9 20 97 0.79 a0 e -
11| B33 | 108 22 105 0.87 a7 [ P
121 8034 | 110 24 109 .80 100 ﬁ
13| 9137 | 120 26 119 0,89 108 o E
14| gz42 (139 28 122 1.02 110 b= i}
15| aaso | 149 30 136 116 % T | .
16| 9480 | 159 az 144 122 L W
17| 9573 | 169 a4 147 124 (i
18| 89 | 179 a6 150 1245 &
19| aso7y | 188 af 1655 128
20| ga.z0 40 159 140 &
21 : 131
S s &
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